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TURK STANDARDLARI ENSTITUSU

DENEY VE KALIBRASYON MERKEZi BASKANLIGI
HEADSHIP OF TEST AND CALIBRATION CENTER
Laboratuvar Grup Baskanligi Yapi Malzemeleri Yangin ve Akustik Laboratuvan Miidiirliigii
Construction Muaterials Fire and Acoustics Laboratory Directorate
TALEP NO: 400792-2
Yapi Malzemeleri Yénetmeligi(305/2011/AB) Request No.
Construction Products Regulation(305/2011/EU)

ONAYLANMIS KURULUS : 1783
NOTIFIED BODY : 1783

“TS EN 14315-1: 2013 Is1 Yalitim Mamulleri - Binalar icin - Santiyede
Hazirlanan Rijit Poliiiretan (PUR) Ve Poliizosiyaniirat (PIR) Koépiik
Piiskiirtme Mamuller - Boliim 1: Uygulama Oncesinde Rijit Képiik
Piiskiirtme Sistemi I¢in Ozellikler”
URUN PERFORMANS RAPORU

“Thermal insulating products for buildings - In-situ formed sprayed rigid polyurethane (PUR) and
polyisocyanurate (PIR) foam products - Part 1: Specification for the rigid foam spray system before
installation” PRODUCT PERFORMANCE REPORT IN ACCORDANCE WITH EN 14315-1: 2013

Talep Eden : KIMTEKS POLIURETAN SANAYI ve TICARET AS.
Applicant Emniyet Evieri Mah. Eski Biiyiikdere Cad. Sapphire Plaza No:1/4 Kat:19 Daire: |
) Kagithane/ISTANBUL ‘
(Uretim Yeri/Place of Manufacture: Gebze Plastikgiler Organize Sanayi Bolgesi 7. Cadde No:43 41400 Gebze/KOCAELI)
Markasi/Modeli : KIMspray RS / 036
Trade Mark/Model
Uriin Tamimi : Piiskiirtme [le Yerinde Uygulanan Poliiiretan Képiik (PUR), Agik Hiicre.
Product Description In-situ Formed Pprayed Rigid Polyurethane (PUR), Open Cell.

Uriin Performans Ozellikleri / Product Performance Specifications
: 0,0389 W/(m.K) (en biiyiik deger/greatest value)
{Beyan degerlerini iiretici firma belirleyecektir/The
Manufacturer will determine the declaration values)

Isil iletkenlik

Thermal Resistance and Thermal Conductivity

: 31 kg/m2 (en biiyiik ortalama deger/greatest mean value)
(Beyan degerlerini iiretici firma belirleyecektir/ The
Manufacturer will determine the declaration values.)

Kismi Daldirmayla Kisa Siireli Su Emme
Long-term Water Absorption by Partial Immersion

Rapor Degerlendirme Tarihi :11.12.2020

Date of Issue

Rapor Tarihi/Numarasi 1 11.12.2020/573450
Report Date/No.

C€

Bu rapor 2 sayfadir ve kismen g¢ogalfilamaz.
This report is composed of 2 pages and cannot be copied partially.

Adres: Aydinli Mah. Ulus Sok. No:7/1 Tuzla/ ISTANBUL Tel: +90 216 560 0 527-28 Faks: +90 216 560 0 565 e-posta: yalitim@tse.org.tr web: Www.tse.org.tr
Sayfal/2 )
LAB-D-FR-44/04.12.2020-2
www.tse.org.tr / Necatibey Cad. No: 112 Bakanliklar - ANKARA/+90 312 416 62 00

Bu belge hichir suretie tahrif edilemez. kismen veya okunmasini zorlagtiracak sekilde cogalulamaz. kazint ve silinti yapilamaz.
This certificate cannot be altered, partially dublicaied or ereased for misunderstanding.
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1. GIRIS I nTrRoDUCTION
Bu performans raporu “Piskirtme ile Yerinde Uygulanan Poliliretan Képik (PUR), Acik Hiicre”

artinine TS EN 14315-1: 2013 (EN 14315-1: 2013) standardina gore hazirlanmistir.
This performance report has been prepared for “In-situ formed sprayed rigid polyurethane (PUR), Open Cell” product according to EN

14315-1: 2013standard.
2. URUN TANIMI / PRODUCT DESCRIPTION

Piskurtme lle Yerinde Uygulanan Poliliretan Képiik (PUR), Agik Hiicre.
In-situ Formed Pprayed Rigid Polyurethane (PUR), Open Cell.

3. DENEY RAPORLARI [ 7EsTREPORTS

Laboratuvar Adi / Talep Eden / Requesting Rapor Tarih/No Standart
Laboratory Name Report Number and
Date
Yap1 Malzemeleri Yangin ve
Akustik Laboratuvari KIMTEKS PQLiURETAN 11.12.2020 / 573450 TS EN 14315-1: 2013
Construction Materials Fire and | SANAYI ve TICARET A.S. o (EN 14315-1:2013)
Acoustics Laboraiory

4. KISITLAMALAR / RESTRICTIONS

4.1. Uriin Performans Raporunun gegcerlilik donemi ile ilgili kisitlamalar.
Restrictions regarding the validity period of the Product Performance Report.

Urlin Performans raporu iiriin 6zellikleri degismemek sartiyla gegerlidir.
Product Performance report is valid provided that the product features are not changed.

4.2.  Uyarilar /Wamings

Sonuglar 30-40 mm anma kalinlik araligina sahip numuneler igin gegerlidir. Bu rapor Uriin belgesi veya

tip onay belgesi degildir.
Results are valid for the samples identified (30-40 mm nominal thickness range). This report is not a product certificate document

or a type approval certificate
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